
Model CT08002

BACK PORCH

A
SS

EM
B

LY
 G

U
ID

E 
/ G

U
ID

E 
D

’A
SS

EM
B

LA
G

E 
/ M

O
N

TA
G

EA
N

LE
IT

U
N

G

M
A

N
 4

30
18

8
R

ev
. A

 2
-2

8-
17



2

Back Porch ComposTumbler™
Assembly Instructions

Tools You Will Need
• Hammer
•  (2) 7/16” (11mm) and/or 

adjustable wrenches
• Flat screwdriver
• Phillips screwdriver
Everything else you will need is included with your 
ComposTumbler.

2

1

9

6

12

11

10

13

7

3

4

5

8

Item Part # Description Qty
1 CT03530-00 Endcap 2
2 CT03531-00 Door Panel (4 holes near one edge) 1
3 CT03532-00 Front Panel (2 holes near one edge) 1
4 CT03533-00 Aerator Panel (large center hole) 1
5 CT03534-00 Back Panel (no holes) 1
6 CT01699-00 Aerator Cap 1
7 CT01698-00 Aerator Base 1
8 CT01723-00 Screen (pre-assembled in Endcaps) 2
9 CT03505-00 Axle Rod 1
10 CT03506-00 Wheel 2
11 CT03507-00 Handle 1
12 CT03508-00 Leg 2
13 CT03509-00 Brace 1

Step 1
Item Description Qty
1a 1/4-20 X 3 1/4 Screw, Grade 2 1
1b 1/4-20 Wing Nut (P/No. CT06018-04) 1

Step 2
2a Door Handle, Back Porch Ct (P/No. CT03527-00) 1
2b Latch Strike (P/No. CT03528-00) 1
2c 10-24X1 Combo Truss Head Socket Bolt 2
2d Screw Machine, 10-24X1/2 Phillips Truss Head 2
2e Screw #8X5/8 Phillips Pan Head, Type B Sheet Metal 2
2f #10 Internal Tooth Lock Washer, Steel, Zinc Plated 2

Step 3
3a Latch  (P/No. CT01825-00) 1
3b 10-24X1 Combo Truss Head Socket Bolt 2
3c Screw Machine, 10-24X1/2 Phillips Truss Head 2
3d #10 Internal Tooth Lock Washer 2

Step 4
4a Screw #14X1 Phillips Pan Head, Type A Sheet Metal 12
4b Washer Flat 5/16 Reg Type B 12

Step 6
6a 1/4-20 X 3 1/4 Screw, Grade 2 2
6b 5/16 Push On Cap Nut, Black (P/No. CT01724-03) 2
6c Axle Bushing (P/No. CT03510-00) 2
6d 1/4 USS Flat Washer 2
6e 1/4-20 Center-Lock Nut 2

Parts for the ComposTumbler

Hardware for the ComposTumbler

1a

4a

6a 6b 6c 6d

6e

4b

1b

2a

2b 2c

3a 3b

3c
3d

2d 2e 2f

STEP 1

STEP 4

STEP 6

STEP 2 STEP 3

Hardware bags are 
labeled for each step.
Step 5 does not 
require any hardware.



3

WHAT YOU’LL NEED
Tools: None
Hardware: 1a - ¼” x 3-1/4” Bolt (6mm x 8.25cm)
 1b - Wing Nut
Parts: Item 4 - (1) Aerator Panel (with large center hole)
 Item 6- (1) Aerator Cap
 Item 7 - (1) Aerator Base

ATTENTION! Your Back Porch ComposTumbler may be too large to fi t through some doorways 
when assembled.  You should build it in a space with easy access to the area where it will be used.

STEP 1 – AERATOR PANEL ASSEMBLY

1.1 1.2 1.3

Position the Aerator Base (smooth 
side toward the inside of the panel) 
on the outside of the hole in the 
Aerator Panel.

Position the Aerator Cap on the 
inside of the hole, opposite the 
Aerator Base.

Insert the bolt (1a) through the 
Aerator Cap and fasten it to the 
Aerator Base with the wing nut (1b). 
Note: The wing nut should be fi nger 
tight only; over tightening will deform 
the Aerator Base.

1a

6

4

1b

7

Aerator Base Aerator Cap

Go to: 
Mantis.com/composterhelp
for a step-by-step instruction 
video that will have you 
composting in no time!



4

WHAT YOU’LL NEED
Tools: Phillips screwdriver
Hardware: 2a - Handle
 2b - Latch strike
 2c - Socket bolts
 2d - Screws #10
 2e - Screws 5/8” (16mm)
 2f - Lockwashers
Parts: Item 2 - (1)  Door panel (with 4 holes—2 large, 

2 small—at one edge)

STEP 2 – DOOR PANEL ASSEMBLY

From the inside of the door panel, push the socket bolts 
(2c) through the larger holes in the door panel.

2.1b2.1a

2.2a 2.2b

From the outside of the door panel, position the latch strike 
(2b) over the holes and fasten with the lockwashers (2f) 
and #10 screws (2d) as shown. Use the Phillips screwdriver 
to tighten the screws.

Fasten the handle (2a) to the door panel with the two 5/8” 
screws (2e). Use Phillips head screwdriver.

Then position the handle over the screws and 
drive them the rest of the way. Be careful not 
to overtighten the screws, or you may risk 
cracking the handle.

2a
2

2
2b 2d

2f

2c 2e

Start from driving the screws through from the inside of 
the door panel, stopping just as the threads appear on the 
outside.



5

WHAT YOU’LL NEED
Tools: Phillips screwdriver
Hardware: 3a - Latch
 3b - Socket bolts
 3c - Screws #10
 3d - Lockwashers
Parts: Item 3 -  (1) Front panel (with 2 holes at one edge)

STEP 3 – FRONT PANEL ASSEMBLY

3.1

As in step 2, from the inside of the front panel, push the socket 
bolts (3b) through the holes in the front panel.

From the outside of the front panel, position 
the latch (3a) over the holes and fasten with 
the lockwashers (3d) and #10 screws (3c) as 
shown. Tip: While tightening the #10 screws, 
you may need to use the fl at screwdriver to 
prevent the socket bolts from turning.

3.2

Holes in 
the panel Socket Bolts



6

WHAT YOU’LL NEED
Tools: Phillips screwdriver
Hardware: 4a - Screws #10 x 1” (2.54cm)
 4b - Flat washers 5/16” (8mm)
Parts: Item 1 - (2) Endcaps
 (1) Aerator assembly (from step 1)
 (1) Front panel (panel with Latch from step 3)
 Item 5 - (1) Back panel

STEP 4 – DRUM ASSEMBLY

4.1 4.2 

Place one endcap face down (with raised 
edge lip facing up) on the ground and 
insert the aerator panel assembly into the 
channel directly opposite the D-hole vent.  
(The posts on the edge of the panel will 
mate with the holes in the endcap)

Insert the front panel assembly (with latch) 
into the endcap with one end overlapping 
the aerator panel assembly  making 
certain that the edge of the front panel 
containing the latch is near the OPEN 
area. The open area is for the door.
Here again, the posts on edge of the panel 
will mate with the holes in the endcap.

D-Hole Vent

Aerator Panel Assembly
Front Panel 
Assembly with Latch

Door Opening



7

4.3 4.4

4.5 4.6

Insert the back panel assembly on the other side of 
the aerator panel, once again mating the posts on 
the edge of the panel with the holes in the endcap.

Place the other endcap on top of the drum, aligning 
the holes with the posts on the panel edges and 
aligning the D-hole Vents at the door opening.

Use the Phillips screwdriver, screws 
(4a), and fl atwashers (4b) to fasten 
the endcap

Turn over the drum assembly and 
fasten the other endcap with the 
remaining screws and fl atwashers.

Back Panel Assembly

D-Hole Vents
are Aligned



8

WHAT YOU’LL NEED
Tools: None
Hardware: None
Parts: (1) Door assembly (from step 2)
 (1) Drum assembly (from step 4)

WHAT YOU’LL NEED
Tools: Hammer
 7/16” wrench
  Adjustable wrench
Hardware:  6a - Bolts ¼” x 3-1/4” (6mm x 8.25cm)
 6b - Axle rod caps
 6c - Axle bushings
  6d - Flatwashers 1/4” (6mm)
 6e - ¼” Lock nuts
Parts:  (1) Drum assembly (from step 4)
 Item 9 - (1) Axle rod
 Item 10 - (2) Wheels
 Item 11 - (1) Handle
 Item 12 - (2) Legs
 Item 13 - (1) Brace

STEP 5 – DOOR INSTALLATION

STEP 6 – FRAME/DRUM ASSEMBLY

5.1 5.2 5.3 

With the door in the OPEN position, 
guide the bottom tab into the slot on the 
endcap as shown.

Pull the other endcap slightly upward 
and guide the other tab into the slot in 
the endcap.

Secure the door by hooking the latch 
claw into the latch strike and pushing 
the latch away from the strike.

Note: The door is designed to be removed to make it easier to fi ll and 
empty the ComposTumbler.

Note: Be sure the tabs extend all the way through the endcaps before trying to close the door. As the door closes, these tabs will 
rotate and lock themselves into the endcaps.  To remove the door, simply reverse the process (open the door, pull up slightly on 
the top endcap, and pull the tabs from the endcap slots).

6.1 

6.2

Use the hammer to tap an axle rod cap (6b) 
onto one end only of the axle rod (9)

Slide one wheel (10) onto the open end of the axle rod. 
Note: be sure the axle rod cap fi ts into the “cup” in the 
center of the wheel as shown.

Correct Incorrect



9

6.3

Reference: Parts used in this step

6.4

Pass the rod through the end 
hole in one of the legs (12), and 
then through the small tube 
attached to the brace (13).

Pass the open end of the rod 
through the other leg (12), slide 
the other wheel onto the rod, 
and attach it with the axle rod 
cap (6b).

Tip: Be sure that the second 
wheel is oriented correctly 
before attaching cap.

Brace (13)

1 Piece

Small tube 
attached to 
the brace

2 Pieces End Holes

Leg (12)

Lift the brace (13) to align the hole in 
each fl attened end with the hole in 
the handle/leg. Note: The fl attened 
end of the brace must be on the 
outside of the handle/leg.

6.5

Slide the ends of the handle (11) 
over the ends of both legs and align 
the holes.

Reference: Part is used in this 
step

Handle 
End Holes

Handle (11)



10

6.7

6.8

6.6

Insert a ¼” x 3-1/4” bolt (6a) through 
the holes in the brace, handle, and 
leg. Note: Do not push the bolt all 
the way through; stop after it passes 
through the holes on the inside of the 
handle/leg.  Repeat for both sides.

Insert the drum assembly between the 
frame legs and push the ¼” x 3-1/4” 
bolts (6a) all the way through the center 
holes in each endcap to secure the 
drum to the frame assembly.

Open or remove the door and reach into 
the drum to slide an axle bushing (6c), 
washer (6d), and locknut (6e) onto each 
of the bolts.
Use the 7/16” and adjustable wrenches to 
tighten the locknuts.

Completed Frame Assembly

Your ComposTumbler is now completely 
assembled and ready to use. 

Read your operating instructions manual, 
“How to Make Superior Compost”, carefully 
before starting your first batch of compost.

Bolt 6a

Bolt 6a



LIMITED WARRANTY

MANTIS extends this limited warranty against defects in material and workmanship for a period of two (2) years from the date 
of purchase by the original purchaser.
MANTIS will repair or replace, at its option, any part or parts of the product found to be defective in material or workmanship 
during the warranty period. Warranty repairs and replacements will be made without charge for parts or labor. All parts replaced 
under warranty will be considered as part of the original product, and any warranty on the replaced parts will expire coincident 
with the original product warranty. If you think your ComposTumbler is defective in material or workmanship, you must send it, 
along with your proof of purchase (sales receipt) to:
Mantis
1028 Street Road
Southampton, PA 18966 

You are responsible for pickup and delivery charges; the product must be returned to us postage paid.
MANTIS assumes no responsibility in the event that the product was not assembled or used in compliance with any assembly, 
care, safety, or operating instructions contained in the Owner’s Manual or accompanying the product. This limited warranty does 
not cover damages or defects due to normal wear and tear, lack of reasonable and proper maintenance, failure to follow operating 
instructions or owner’s manual, misuse, lack of proper storage or accidents [or routine maintenance parts and service].This limited 
warranty shall not be effective if your ComposTumbler has been subjected to negligence or has been repaired or altered by 
anyone other than an authorized dealer or authorized service center. 

MANTIS MAKES NO EXPRESS OR IMPLIED WARRANTIES, REPRESENTATIONS OR PROMISES EXCEPT THOSE 
CONTAINED HEREIN. THERE ARE NO OTHER WARRANTIES, INCLUDING WARRANTIES OF MERCHANTABILITY AND 
FITNESS FOR A PARTICULAR PURPOSE. ALL WARRANTIES OTHER THAN THE EXPRESS WARRANTY SET FORTH 
ABOVE ARE SPECIFICALLY DISCLAIMED. THE DURATION OF ANY IMPLIED WARRANTY, INCLUDING 
MERCHANTABILITY AND FITNESS FOR A PARTICULAR PURPOSE, IS LIMITED TO THE DURATION OF THIS WRITTEN 
LIMITED WARRANTY. MANTIS DISCLAIMS ALL LIABILITY FOR INDIRECT, INCIDENTAL AND/OR CONSEQUENTIAL 
DAMAGES IN CONNECTION WITH THE USE OF THE MANTIS PRODUCTS COVERED BY THIS WARRANTY. SOME 
STATES DO NOT ALLOW LIMITATIONS ON HOW LONG AN IMPLIED WARRANTY LASTS AND/OR DO NOT ALLOW THE 
EXCLUSION OR LIMITATION OF INCIDENTAL OR CONSEQUENTIAL DAMAGES, SO THAT ABOVE LIMITATIONS AND 
EXCLUSIONS MAY NOT APPLY TO YOU. THIS WARRANTY GIVES YOU SPECIFIC LEGAL RIGHTS, AND YOU MAY 
ALSO HAVE OTHER RIGHTS WHICH VARY FROM STATE TO STATE.

MANTIS
1028 Street Road
Southampton, PA 18966
(215) 355-9700
1-800-366-6268

©2017  Schiller Grounds Care, Inc. All Rights Reserved. 

6/7/16 



12

 ©2017  Schiller Grounds Care, Inc. All Rights Reserved.

If you have any ques tions or problems with 
your ComposTumbler assem bly that aren’t 
covered by this booklet, please call us at 
1-800-366-6268
We’ll be happy to help!

Mantis
1028 Street Road
Southampton, PA 18966
1-800-366-6268
www.mantis.com

1028 Street Rd, Southampton, PA 18966
1-800-366-6268

In the UK, please call us at 0800 988 4828 or 
call your local supplier.  Freephone from UK BT 
landline.

Mantis UK Ltd
Orchard House
Hempshaw Lane,
Stockport,
Cheshire
SK1 4LH
www.mantis.uk.com



Modèle CT08002

BACK PORCH

A
SS

EM
B

LY
 G

U
ID

E 
/ G

U
ID

E 
D

’A
SS

EM
B

LA
G

E 
/ M

O
N

TA
G

EA
N

LE
IT

U
N

G

M
A

N
 4

30
18

8
R

ev
. A

 2
-2

8-
17



2

Back Porch ComposTumbler™ (Mini)
Consignes d’assemblage

Outillage nécessaire
• Marteau
•  (2) Clés de 7/16 de pouce 

(11 mm) ou à molette
• Tournevis plat
• Tournevis Phillips (cruciforme)
Tout autre matériel nécessaire est fourni avec le 
ComposTumbler.

2

1

9

6

12

11

10

13

7

3

4

5

8

Repère Réf. Description Qté
1 CT03530-00 Chapeau latéral 2
2 CT03531-00 Panneau de porte (4 trous près d’un bord) 1
3 CT03532-00 Panneau avant (2 trous près d’un bord) 1
4 CT03533-00 Panneau d’aérateur (grand trou central) 1
5 CT03534-00 Panneau arrière (pas de trous) 1
6 CT01699-00 Chapeau d’aérateur 1
7 CT01698-00 Base d’aérateur 1
8 CT01723-00 Tamis (préassemblé dans les chapeaux 

latéraux)
2

9 CT03505-00 Arbre 1
10 CT03506-00 Roue 2
11 CT03507-00 Poignée 1
12 CT03508-00 Pied 2
13 CT03509-00 Renfort 1

Étape 1
Repère Description Qté
1a Vis 4-20 x 1/4, grade 2 1
1b Écrou à oreilles 1/4-20 (réf. CT06018-04) 1

Étape 2
2a Poignée de porte, Back Porch CT (réf. CT03527-00) 1
2b Gâche de loquet (réf. CT03528-00) 1
2c Écrou-douille 10-24 x 1, tête bombée mixte 2
2d Vis mécanique 10-24 x 1/2, tête bombée Phillips 2
2e Vis à tôle type B n° 8 x 5/8, tête cylindrique Phillips 2
2f Rondelle-frein à denture intérieure n° 10, acier zingué 2

Étape 3
3a Loquet (réf. CT01825-00) 1
3b Écrou-douille 10-24 x 1, tête bombée mixte 2
3c Vis mécanique 10-24 x 1/2, tête bombée Phillips 2
3d Rondelle-frein à denture interne n° 10 2

Étape 4
4a Vis à tôle type A n° 14 x 1, tête cylindrique Phillips 12
4b Rondelle plate normale type B 5/16 12

Étape 6
6a Vis 4-20 x 1/4, grade 2 2
6b Écrou-capuchon à enfoncer 5/16, noir (réf. CT01724-03) 2
6c Douille d’axe (réf. CT03510-00) 2
6d Rondelle plate USS 1/4 2
6e Écrou à frein interne 1/4-20 2

Pièces du ComposTumbler

Visserie du ComposTumbler

1a

4a

6a 6b 6c 6d

6e

4b

1b

2a

2b 2c

3a 3b

3c
3d

2d 2e 2f

ÉTAPE 1

ÉTAPE 4

ÉTAPE 6

ÉTAPE 2 ÉTAPE 3

Les sachets de 
visserie sont 
étiquetés pour 
chaque étape.
L’étape 5 ne 
nécessite aucune 
visserie.



3

CE QU’IL FAUT :
Outillage : Aucun
Visserie : 1a - Vis ¼” x 3-1/4” (6 mm x 8,25 cm)
 1b - Écrou à oreilles
Pièces : Article 4 - (1) Panneau d’aérateur (avec grand trou central)
 Article 6 - (1) Chapeau d’aérateur
 Article 7 - (1) Base d’aérateur

ATTENTION ! Le Back Porch ComposTumbler (Mini) peut être trop grand pour passer certaines 
portes une fois assemblé.  Veiller à l’assembler dans un espace offrant un accès facile à l’endroit 
où il doit être utilisé.

ÉTAPE 1 – ASSEMBLAGE DU PANNEAU D’AÉRATEUR

1.1 1.2 1.3

Placer la base d’aérateur (côté lisse 
vers l’intérieur du panneau) sur 
l’extérieur de l’orifi ce du panneau 
d’aérateur.

Placer le chapeau d’aérateur sur 
l’intérieur de l’orifi ce, face à la base 
d’aérateur.

Insérer la vis (1a) à travers le 
chapeau d’aérateur et l’attacher à 
la base de l’aérateur avec l’écrou à 
oreilles (1b). 
Remarque : Serrer l’écrou à oreilles 
à la main seulement ; un serrage 
excessif déformerait la base de 
l’aérateur.

1a

6

4

1b

7

Base d’aérateur Chapeau d’aérateur

Allez à : 
Mantis.com/composterhelp
pour visionner une vidéo 
d’instructions étape par 
étape et démarrer votre 
compost sans délai !

À LIRE 
D’ABORD !



4

CE QU’IL FAUT :
Outillage : Tournevis Phillips
Visserie : 2a - Poignée
 2b - Gâche de loquet
 2c - Écrous-douilles
 2d - Vis n° 10
 2e - Vis de 5/8” (16 mm)
 2f - Rondelles-freins
Pièces : Article 2 - (1)  Panneau de porte (avec 4 trous, 

2 grands et 2 petits, sur un bord)

ÉTAPE 2 – ASSEMBLAGE DU PANNEAU DE PORTE

Depuis l’intérieur du panneau de porte, enfoncer les 
écrous-douilles (2c) dans les grands trous du panneau de 
porte.

2.1b2.1a

2.2a 2.2b

À partir de l’extérieur du panneau de porte, placer la gâche 
(2b) sur les trous et l’attacher avec les rondelles-freins 
(2f) et les vis n° 10 (2d) comme sur l’illustration. Utiliser le 
tournevis Phillips pour serrer les vis.

Attacher la poignée (2a) au panneau de porte avec les deux 
vis de 5/8” (2e). Utiliser le tournevis à tête Phillips.

Poser ensuite la poignée sur les vis et fi nir de 
les visser complètement. Veiller à ne pas forcer 
sur les vis au serrage car cela peut fi ssurer la 
poignée.

2a
2

2
2b 2d

2f

2c 2e

Commencer par visser les vis à partir de l’intérieur du 
panneau de porte, en arrêtant juste au point où les 
fi letages apparaissent à l’extérieur.



5

CE QU’IL FAUT :
Outillage : Tournevis Phillips
Visserie : 3a - Loquet
 3b - Écrous-douilles
 3c - Vis n° 10
 3d - Rondelles-freins
Pièces : Article 3 -  (1) Panneau avant (avec 2 trous sur un 

bord)

ÉTAPE 3 – ASSEMBLAGE DU PANNEAU AVANT

3.1

Comme à l’étape 2, depuis l’intérieur du panneau avant, 
enfoncer les écrous-douilles (3b) dans les trous du panneau 
avant.

À partir de l’extérieur du panneau avant, placer 
le loquet (3a) sur les trous et l’attacher avec les 
rondelles-freins (3d) et les vis n° 10 (3c) comme 
sur l’illustration. Conseil : Lors du serrage des 
vis n° 10, un tournevis plat peut être nécessaire 
pour bloquer la rotation des écrous-douilles.

3.2

Trous dans 
le panneau Écrous-douilles



6

CE QU’IL FAUT :
Outillage : Tournevis Phillips
Visserie : 4a - Vis n° 10 x 1” (2,54 cm)
 4b - Rondelles plates 5/16” (8 mm)
Pièces : Article 1 - (2) Chapeaux latéraux
 (1) Aérateur assemblé (de l’étape 1)
 (1) Panneau avant (panneau avec loquet de l’étape 3)
 Article 5 - (1) Panneau arrière

ÉTAPE 4 – ASSEMBLAGE DU FÛT

4.1 4.2 

Poser un chapeau latéral sur le sol face 
vers le bas (lèvre de rebord vers le haut) 
et enfi ler le panneau d’aérateur dans 
la gorge directement opposée à l’évent 
à trou en D (les tenons sur le bord du 
panneau s’engagent dans les logements 
correspondants dans le chapeau latéral)

Insérer le panneau avant (avec loquet) 
dans le chapeau latéral avec l’un des 
côtés chevauchant le panneau d’aérateur, 
en veillant à placer le bord du panneau 
avant où se trouve le loquet du côté 
OUVERT. Le côté ouvert correspond à la 
porte.
À nouveau, les tenons sur le bord du 
panneau s’engagent dans les logements 
correspondants dans le chapeau latéral).

Évent à trou 
en D

Panneau d’aérateur
Panneau avant avec 
loquet

Ouverture de la 
porte



7

4.3 4.4

4.5 4.6

Insérer le panneau arrière de l'autre côté du 
panneau d’aérateur, à nouveau en engageant les 
tenons du bord du panneau dans les logements 
correspondants du chapeau latéral.

Poser l’autre chapeau latéral sur le dessus du fût, 
en alignant les logements sur les tenons des bords 
de panneaux et les évents à trou en D au niveau de 
l’ouverture de la porte.

Utiliser le tournevis Phillips pour 
attacher le chapeau latéral avec les 
vis (4a) et les rondelles plates (4b) 

Retourner le fût assemblé et attacher 
l’autre chapeau latéral avec les vis et 
rondelles plates restantes.

Panneau arrière

Les évents à trou en D
sont alignés



8

CE QU’IL FAUT :
Outillage : Aucun
Visserie : Aucun
Pièces : (1) Porte assemblée (de l’étape 2)
 (1) Fût assemblé (de l’étape 4)

CE QU’IL FAUT :
Outillage : Marteau
 Clé de 7/16” (11 mm)
  Clé à molette
Visserie :  6a - Vis ¼” x 3-1/4” (6 mm x 8,25 cm)
 6b - Capuchons d’arbre
 6c - Douilles d’axe
  6d - Rondelles plates 1/4” (6 mm)
 6e - Écrous-freins ¼”
Pièces :  (1) Fût assemblé (de l’étape 4)
 Article 9 - (1) Arbre
 Article 10 - (2) Roues
 Article 11 - (1) Poignée
 Article 12 - (2) Pieds
 Article 13 - (1) Renfort

ÉTAPE 5 – POSE DE LA PORTE

ÉTAPE 6 – ASSEMBLAGE DU 
CHÂSSIS/FÛT

5.1 5.2 5.3 

La porte étant en position OUVERTE, 
guider la patte du bas dans le trou 
oblong du chapeau latéral, comme sur 
l’illustration.

Écarter légèrement l’autre chapeau 
latéral et guider l’autre patte dans le 
trou oblong.

Pour verrouiller la porte, accrocher 
la griffe du loquet dans la gâche puis 
rabattre le loquet dans la direction 
opposée à la gâche.

Remarque : La porte est conçue pour s’enlever et permettre de remplir 
et vider le ComposTumbler plus facilement.

Remarque : Vérifi er que les pattes sont complètement enfoncées dans les chapeaux latéraux avant d’essayer de fermer la porte. 
Lorsque la porte se ferme, ces pattes tournent et se verrouillent dans les chapeaux latéraux.  Pour démonter la porte, il suffi t 
d’inverser le processus (ouvrir la porte, écarter légèrement le haut du chapeau latéral et tirer les pattes hors des trous oblongs 
des chapeaux latéraux).

6.1 

6.2

À l’aide d’un marteau, engager le capuchon 
d’arbre (6b) sur l’une des extrémités de 
l’arbre (9)

Enfi ler une roue (10) sur le côté ouvert de l’arbre. 
Remarque : le capuchon d’arbre doit se loger dans le 
« creux » au centre de la roue comme sur l’illustration.

Correct Incorrect



9

6.3

Référence : pièces utilisées à cette étape

6.4

Enfi ler l’arbre dans le trou 
d’extrémité de l’un des pieds 
(12), puis dans le petit tube 
attaché au renfort (13).

Enfi ler le côté libre de l’arbre 
à travers l’autre pied (12), 
enfi ler l’autre roue sur l’arbre 
et l’attacher avec le capuchon 
d’arbre (6b).

Conseil : Vérifi er la bonne 
orientation de la deuxième roue 
avant d’attacher le capuchon.

Renfort (13)

1 pièce

Petit tube 
attaché au 
renfort

2 pièces Trous 
d’extrémité

Pied (12)

Soulever le renfort (13) pour aligner 
le trou de chaque extrémité aplatie 
sur le trou correspondant de la 
poignée et du pied. Remarque : 
L’extrémité aplatie du renfort doit être 
sur l’extérieur de l’ensemble pied/
poignée.

6.5

Enfi ler les extrémités de la poignée 
(11) sur les extrémités des deux 
pieds et aligner les trous.

Référence : pièce utilisée à 
cette étape

Trous 
d’extrémité de 
la poignée

Poignée (11)



10

6.7

6.8

6.6

Enfi ler une vis de ¼” x 3-1/4” (6a) 
à travers les trous du renfort, de la 
poignée et du pied. Remarque : Ne 
pas enfoncer complètement la vis ; 
arrêter dès qu’elle a traversé les trous 
sur l’intérieur de la poignée.  Répéter 
de l’autre côté.

Placer le fût assemblé entre les pieds 
du châssis et enfoncer les vis de ¼” 
x 3-1/4” (6a) à fond à travers le trou 
central de chaque chapeau latéral pour 
attacher le fût au châssis.

Ouvrir ou démonter la porte et, depuis 
l’intérieur du fût, poser une douille d’axe 
(6c), une rondelle (6d) et un écrou-frein 
(6e) sur chacune des vis.
Serrer les écrous-freins avec la clé de 
7/16” (11 mm) et la clé à molette.

Châssis assemblé

Le ComposTumbler est à présent 
complètement assemblé et prêt à lʼemploi. 
Lire le manuel dʼinstructions « Comment 

fabriquer un excellent compost » avant de 
démarrer le premier lot de compost.

Vis 6a

Vis 6a



GARANTIE LIMITÉE 

MANTIS accorde la présente garantie limitée contre les vices de matériau et de fabrication pendant une période de deux (2) ans 
à compter de la date d’achat par l’acheteur initial. 
MANTIS réparera ou remplacera, à sa discrétion, toute pièce du produit présentant un vice de matériau ou de fabrication durant 
la période de garantie. Les réparations et remplacements sous garantie seront effectués sans frais de pièces ou de main-
d’œuvre. Toutes les pièces remplacées sous garantie seront considérées comme faisant partie du produit d’origine et la date 
d’expiration de garantie des pièces remplacées sera celle de la garantie du produit d’origine. Si vous pensez que votre culbuteur 
à compost présente un vice de matériau ou de fabrication, renvoyez-le, accompagné de votre justificatif d’achat (reçu de vente) 
à : 
Mantis 
1028 Street Road 
Southampton, PA 18966 États-Unis 

Les frais d’enlèvement et de livraison sont à votre charge ; le produit doit nous être renvoyé en port payé. 
MANTIS décline toute responsabilité dans l’éventualité où le produit n’a pas été assemblé ou utilisé conformément aux 
instructions d’assemblage, d’entretien, de sécurité ou d’utilisation figurant dans le manuel de l’utilisateur ou accompagnant le 
produit. La présente garantie limitée ne couvre pas les dommages ni les défaillances liés à l’usure normale, à un défaut 
d’entretien raisonnable et approprié, au non-respect des instructions d’utilisation ou du mode d’emploi, à un emploi abusif, à un 
entreposage incorrect ou à des accidents [ni les pièces et les services d’entretien courant]. La présente garantie limitée est 
annulée si le culbuteur à compost a fait l’objet de négligence ou a été réparé ou modifié par toute personne autre qu’un 
concessionnaire agréé ou un centre de service après-vente agréé 

MANTIS N’OFFRE AUCUNE GARANTIE EXPLICITE OU IMPLICITE, DÉCLARATION NI ASSURANCE, À L’EXCEPTION DE 
CELLES CONTENUES AUX PRÉSENTES. IL N’EST OFFERT AUCUNE AUTRE GARANTIE, NOTAMMENT AUCUNE 
GARANTIE DE QUALITÉ MARCHANDE NI D’ADAPTATION À UN EMPLOI PARTICULIER. TOUTES LES GARANTIES 
AUTRES QUE LA GARANTIE EXPRESSE CI-DESSUS SONT SPÉCIFIQUEMENT REJETÉES. LA DURÉE DE TOUTE 
GARANTIE IMPLICITE, Y COMPRIS DE QUALITÉ MARCHANDE ET D’ADAPTATION À UN EMPLOI PARTICULIER, EST 
LIMITÉE À LA DURÉE DE LA PRÉSENTE GARANTIE LIMITÉE. MANTIS DÉCLINE TOUTE RESPONSABILITÉ POUR TOUS 
LES DOMMAGES INDIRECTS, ACCESSOIRES OU CONSÉCUTIFS EN RAPPORT AVEC L’EMPLOI DES PRODUITS 
MANTIS COUVERTS PAR LA PRÉSENTE GARANTIE. CERTAINS ÉTATS OU PROVINCES N’AUTORISANT PAS LA 
LIMITATION DE LA DURÉE D’UNE GARANTIE IMPLICITE ET/OU N’AUTORISANT PAS L’EXCLUSION OU LA LIMITATION 
DES DOMMAGES INDIRECTS OU ACCESSOIRES, IL SE PEUT QUE LES LIMITATIONS ET EXCLUSIONS QUI 
PRÉCÈDENT NE S’APPLIQUENT PAS À VOUS. LA PRÉSENTE GARANTIE VOUS DONNE DES DROITS PRÉCIS ET IL SE 
PEUT QUE VOUS AYEZ ÉGALEMENT D’AUTRES DROITS, SUSCEPTIBLES DE DIFFÉRER D’UNE JURIDICTION À UNE 
AUTRE. 

MANTIS 
1028 Street Road 
Southampton, PA 18966 États-Unis 
(215) 355-9700 

©2017 Schiller Grounds Care, Inc. Tous droits réservés. 

07/06/2016 



12

©2017  Schiller Grounds Care, Inc. Tous droits réservés.12 12

MANTIS France Sarl
20, rue des Garennes
57155 MARLY

www.mantis.fr

0 810 21 18 65
Prix d’un appel local

CompostOriginal_NoticeDeMontage_FR_maq1.indd   12 21/01/14   10:27
12

MANTIS SARL
Verbindungsbüro Deutschland
Postfach 10 05 43
66005 SAARBRÜCKEN0180 3000 208 (9 cent/min)

www.mantis.de.com

CompostOriginal_NoticeDeMontage_DE_maq1.indd   1221/01/14   10:21

CompostOriginal_NoticeDeMontage_exe.indd   12 21/01/14   10:29



Modell CT08002

BACK PORCH

A
SS

EM
B

LY
 G

U
ID

E 
/ G

U
ID

E 
D

’A
SS

EM
B

LA
G

E 
/ M

O
N

TA
G

EA
N

LE
IT

U
N

G

M
A

N
 4

30
18

8
R

ev
. A

 2
-2

8-
17



2

Back Porch ComposTumbler™ (Mini)
Montageanleitung

Benötigtes Werkzeug
• Hammer
•  (2) 7/16”-(11-mm)-

Schraubenschlüssel 
und/oder verstellbare 
Schraubenschlüssel

• Flachschraubendreher
• Kreuzschlitzschraubendreher
Alles, was Sie sonst noch brauchen, liegt Ihrem 
ComposTumbler bei.

2

1

9

6

12

11

10

13

7

3

4

5

8

Artikel Teile-Nr. Beschreibung Anz.
1 CT03530-00 Verschlussdeckel 2
2 CT03531-00 Türplatte (4 Löcher in der Nähe einer Kante) 1
3 CT03532-00 Frontplatte (2 Löcher in der Nähe einer Kante) 1
4 CT03533-00 Lüfterplatte (großes Loch in der Mitte) 1
5 CT03534-00 Rückplatte (keine Löcher) 1
6 CT01699-00 Lüfterdeckel 1
7 CT01698-00 Lüftersockel 1
8 CT01723-00 Sieb (ab Werk in beiden 

Verschlussdeckeln eingebaut)
2

9 CT03505-00 Achsstange 1
10 CT03506-00 Rad 2
11 CT03507-00 Griffstange 1
12 CT03508-00 Standbein 2
13 CT03509-00 Querstrebe 1

Schritt 1
Artikel Beschreibung Anz.
1a 1/4-20 X 3 1/4 Schraube, Güteklasse 2 1
1b 1/4-20 Flügelmutter (Best.-Nr. CT06018-04) 1

Schritt 2
2a Türgriff, Back Porch-Kompostumsetzer (Best.-Nr. CT03527-00) 1
2b Schließblech (Best.-Nr. CT03528-00) 1
2c 10-24X1 Flachrund-Kombischraube 2
2d Maschinenschraube, 10-24X1/2 Flachrund-Kreuzschlitzschraube 2
2e Flachkopf-Kreuzschlitzschraube 8X5/8, Typ B, Blech 2
2f Innenzahnscheibe Nr. 10, Stahl, verzinkt 2

Schritt 3
3a Spannverschluss (Best.-Nr. CT01825-00) 1
3b 10-24X1 Flachrund-Kombischraube 2
3c Maschinenschraube, 10-24X1/2 Flachrund-Kreuzschlitzschraube 2
3d Innenzahnscheibe Nr. 10 2

Schritt 4
4a Flachkopf-Kreuzschlitzschraube 14X1, Typ A, Blech 12
4b Flache Unterlegscheibe 5/16, normal, Typ B 12

Schritt 6
6a 1/4-20 X 3 1/4 Schraube, Güteklasse 2 2
6b 5/16 Druckhutmutter, schwarz (Best.-Nr. CT01724-03) 2
6c Achsbuchse (Bestell-Nr. CT03510-00) 2
6d Flache Unterlegscheibe, 1/4 USS 2
6e 1/4-20 Sicherungsmutter 2

Teile des ComposTumbler

Befestigungsteile für den ComposTumbler

1a

4a

6a 6b 6c 6d

6e

4b

1b

2a

2b 2c

3a 3b

3c
3d

2d 2e 2f

SCHRITT 1

SCHRITT 4

SCHRITT 6

SCHRITT 2 SCHRITT 3

Die Beutel mit den 
Befestigungsteilen 
sind für jeden Schritt 
beschriftet.
Für Schritt 
5 sind keine 
Befestigungsteile 
erforderlich.



3

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Keine
Befestigungsteile: 1a - Schraube, 1/4” x 3 -1/4” (6 mm x 82,5 mm)
  1b - Flügelmutter
Teile:  Art. 4 - (1) Lüfterplatte (mit großem Loch in der Mitte)
  Art. 6 - (1) Lüfterdeckel
  Art. 7 - (1) Lüftersockel

VORSICHT! Ihr Back Porch ComposTumbler (Mini) ist nach dem Zusammenbau für manche 
Türöffnungen eventuell zu groß.  Sie sollten ihn folglich an einem Ort zusammenbauen, von dem 
aus Sie ihn mühelos dahin bringen können, wo Sie ihn einsetzen möchten. 

SCHRITT 1 – ZUSAMMENBAU DER LÜFTERPLATTE

1.1 1.2 1.3

Halten Sie den Lüftersockel 
(mit der glatten Seite gegen die 
Platteninnenseite) außen an das 
Loch in der Lüfterplatte.

Halten Sie den Lüfterdeckel 
gegen die Innenseite des Loches 
gegenüber dem Lüftersockel.

Stecken Sie die Schraube (1a) durch 
den Lüfterdeckel und befestigen Sie 
diesen mit der Flügelmutter (1b) am 
Lüftersockel. 
Hinweis: Die Flügelmutter darf nur 
handfest angezogen werden; bei 
einem übermäßigen Anziehen wird 
der Lüftersockel deformiert.

1a

6

4

1b

7

Lüftersockel Lüfterdeckel

Gehen Sie zu 
Mantis.com/composterhelp,
wo Sie ein Video mit einer 
schrittweisen Anleitung 
fi nden werden, sodass 
Sie sich sofort ans 
Kompostieren machen 
können!

BITTE 
ZUERST 
LESEN!



4

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Kreuzschlitzschraubendreher
Befestigungsteile: 2a - Griffstange
  2b - Schließblech
  2c - Flachrundschrauben
  2d - Schrauben Nr. 10
  2e - Schrauben, 5/8“ (16 mm)
  2f - Sicherungsscheiben
Teile:  Art. 2 - (1)  Türplatte (mit 4 Löchern – 

2 großen, 2 kleinen – an einer 
Kante)

SCHRITT 2 – ZUSAMMENBAU DER TÜRPLATTE

Drücken Sie die Flachrundschrauben (2c) von der 
Innenseite der Türplatte aus durch die größeren Löcher in 
der Türplatte.

2.1b2.1a

2.2a 2.2b

Halten Sie das Schließblech (2b) auf der Außenseite 
der Türplatte über die Löcher und befestigen Sie es mit 
den Sicherungsschreiben (2f) und den Schrauben Nr. 
10 (2d) (siehe Foto). Ziehen Sie die Schrauben mit dem 
Kreuzschlitzschraubendreher an.

Befestigen Sie den Griff (2a) mit den beiden 5/8“-Schrauben 
(2e) an der Türplatte. Verwenden Sie dazu den 
Kreuzschlitzdreher.

Halten Sie den Türgriff dann über die Schrauben 
und drehen Sie diese bis zum Anschlag ein. 
Vermeiden Sie ein übermäßiges Anziehen der 
Schrauben, damit es zu keinem Zersplittern 
des Griffes kommt.

2a
2

2
2b 2d

2f

2c 2e

Drehen Sie die Schrauben zunächst von der Innenseite 
der Türplatte aus durch die Löcher, bis das Gewinde auf 
der Außenseite sichtbar wird.



5

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Kreuzschlitzschraubendreher
Befestigungsteile: 3a - Spannverschluss
  3b - Flachrundschrauben
  3c - Schrauben Nr. 10
  3d - Sicherungsscheiben
Teile:  Art. 3 -  (1) Türplatte (mit 2 Löchern an einer Kante)

SCHRITT 3 – ZUSAMMENBAU DER FRONTPLATTE

3.1

Drücken Sie, ganz ähnlich wie in Schritt 2, die 
Flachrundschrauben (3b) von der Innenseite der Frontplatte 
aus durch die Löcher in der Frontplatte.

Halten Sie den Spannverschluss (3a) auf der 
Außenseite der Frontplatte über die Löcher und 
befestigen Sie ihn mit den Sicherungsschreiben 
(3d) und den Schrauben Nr. 10 (3c) (siehe 
Foto). Tipp: Während Sie die Schrauben 
Nr. 10 festziehen, müssen Sie eventuell mit 
dem Flachschraubendreher ein Mitdrehen der 
Flachrundschrauben verhindern.

3.2

Löcher in 
der Platte Flachrund-

schrauben



6

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Kreuzschlitzschraubendreher
Befestigungsteile: 4a - Schrauben, 10 x 1“ (25,4 mm)
  4b - Flache Unterlegscheiben, 5/16” (8 mm)
Teile:  Art. 1 - (2) Verschlussdeckel
  (1) Lüfterbaugruppe (von Schritt 1)
  (1) Frontplatte (mit Spannverschluss von Schritt 3)
  Art. 5 - (1) Rückplatte

SCHRITT 4 – ZUSAMMENBAU DER TROMMEL

4.1 4.2 

Legen Sie einen Verschlussdeckel mit der 
Vorderseite nach unten auf den Boden (der 
angehobene Rand muss nach oben zeigen) 
und setzen Sie die zusammengebaute 
Lüfterplatte in die Nut direkt gegenüber der 
D-förmigen Belüftungsöffnung ein.  (Die Stifte 
auf der Kante der Platte passen in die Löcher 
im Verschlussdeckel.)

Setzen Sie die zusammengebaute Frontplatte (mit 
Spannverschluss) in den Verschlussdeckel ein. 
Dabei muss eine Seite die Lüfterplattenbaugruppe 
etwas überlappen. Achten Sie darauf, dass sich die 
Kante der Frontplatte mit dem Spannverschluss in 
der Nähe des OFFENEN Bereichs befi ndet. Der 
offene Bereich ist für die Tür vorgesehen.
Auch hier passen die Stifte auf der Kante der 
Platte in die Löcher im Verschlussdeckel.

D-förmige 
Belüftungsöffnung

Schritt 1 – 
Lüfterplattenbaugruppe

Frontplattenbaugruppe mit 
Spannverschluss

Türöffnung



7

4.3 4.4

4.5 4.6

Setzen Sie die zusammengebaute Rückplatte auf 
der anderen Seite der Lüfterplatte ein. Auch hier 
müssen die Stifte auf der Kante der Platte in die 
Löcher im Verschlussdeckel passen.

Legen Sie den anderen Verschlussdeckel auf 
die Trommel. Richten Sie die Löcher mit den 
Stiften auf den Plattenkanten und die D-förmigen 
Belüftungsöffnungen über und unter der Türöffnung 
aufeinander aus.

Befestigen Sie den Verschlussdeckel 
mit dem Kreuzschlitzschraubendreher, 
den Schrauben (4a) und den fl achen 
Unterlegscheiben (4b).

Drehen Sie die Trommelbaugruppe 
um und befestigen Sie den anderen 
Verschlussdeckel mit den verbleibenden 
Schrauben und fl achen Unterlegscheiben.

Rückplattenbaugruppe

D-förmige Belüftungsöffnungen
sind aufeinander ausgerichtet



8

WAS SIE DAZU BRAUCHEN
Werkzeuge:  Keine
Befestigungsteile: Keine
Teile:  (1) Türbaugruppe (von Schritt 2)
  (1) Trommelbaugruppe (von Schritt 4)

WAS SIE DAZU BRAUCHEN
Werkzeuge: Hammer
 7/16“-Schraubenschlüssel (11 mm)
  Verstellbarer Schraubenschlüssel
Befestigungsteile:  6a - Schrauben, 1/4” x 3 -1/4” (6 mm x 82,5 mm)
 6b - Achsstangenverschlüsse
 6c - Achsbuchsen
  6d - Flache Unterlegscheiben, 1/4” (6 mm)
 6e - Sicherungsmuttern, ¼”
Teile:  (1) Trommelbaugruppe (von Schritt 4)
 Art. 9 - (1) Achsstange
 Art. 10 - (2) Räder
 Art. 11 - (1) Griffstange
 Art. 12 - (2) Standbeine
 Art. 13 - (1) Querstrebe

SCHRITT 5 – EINBAU DER TÜR

SCHRITT 6 – ZUSAMMENBAU VON 
RAHMEN/TROMMEL

5.1 5.2 5.3 

Für diesen Schritt muss die Tür 
OFFEN sein: Stecken Sie den 
unteren Vorsprung in den Schlitz im 
Verschlussdeckel (siehe Foto).

Ziehen Sie den anderen 
Verschlussdeckel etwas nach oben und 
stecken Sie den anderen Vorsprung in 
den Schlitz im Verschlussdeckel.

Sichern Sie die Tür, indem Sie den 
Greifer des Spannverschlusses im 
Schließblech einhaken und den 
Verschluss vom Schließblech weg 
drücken.

Hinweis: Die Tür kann entfernt werden, damit der 
ComposTumbler einfacher gefüllt und geleert werden 
kann.

Hinweis: Achten Sie vor dem Versuch, die Tür zu schließen, darauf, dass die Vorsprünge ganz durch die Verschlussdeckel 
reichen. Wenn die Tür geschlossen wird, drehen sich diese Vorsprünge und rasten in den Verschlussdeckeln ein.  Wenn 
die Tür entfernt werden soll, führen Sie dieses Verfahren einfach in umgekehrter Reihenfolge aus (also Tür öffnen, oberen 
Verschlussdeckel etwas nach oben ziehen und Vorsprünge aus Schlitzen im Verschlussdeckel herausziehen).

6.1 

6.2

Klopfen Sie einen Achsstangenverschluss 
(6b) mit dem Hammer nur auf ein Ende der 
Achsstange (9).

Schieben Sie ein Rad (10) über das offene Ende der 
Achsstange. Hinweis: Achten Sie darauf, dass der 
Achsstangenverschluss in die „Schale“ in der Mitte des Rades 
passt (siehe Foto).

Richtig Falsch



9

6.3

Erklärung: Bei diesem Schritt verwendete 
Teile

6.4

Führen Sie die Stange durch 
das Loch im Ende eines 
Standbeins (12) und dann durch 
das kleine an der Querstrebe 
(13) befestigte Rohr.

Führen Sie das offene Ende 
der Stange durch das andere 
Standbein (12), schieben Sie 
das andere Rad auf die Stange 
und befestigen Sie es mit dem 
Achsstangenverschluss (6b).

Tipp: Achten Sie vor dem 
Anbringen des Verschlusses 
darauf, dass das zweite Rad 
korrekt ausgerichtet ist.

Querstrebe (13)

1 Teil

An der 
Querstrebe 
befestigtes 
kleines Rohr

2 Teile Löcher im 
Stangenende

Standbein (12)

Heben Sie die Querstrebe 
(13) an, um das Loch in jedem 
abgefl achten Ende mit dem Loch in 
der Griffstange/dem Standbein zur 
Deckung zu bringen. Hinweis: Das 
abgefl achte Ende der Querstrebe 
muss sich außen an der Griffstange/
am Standbein befi nden.

6.5

Schieben Sie die Enden der 
Griffstange (11) über die Enden 
beider Standbeine und bringen Sie 
die Löcher miteinander zur Deckung.

Erklärung: Bei diesem Schritt 
verwendetes Teil

Löcher in den 
Enden der 
Griffstange

Griffstange (11)



10

6.7

6.8

6.6

Stecken Sie eine ¼” x 3-1/4”-Schraube 
(6a) durch die Löcher in der Querstrebe, 
in der Griffstange und im Standbein. 
Hinweis: Drücken Sie die Schraube 
nicht ganz durch, sondern nur durch 
die Löcher innen in der Griffstange/
im Standbein.  Führen Sie das gleiche 
Verfahren auf beiden Seiten durch.

Setzen Sie die zusammengebaute 
Trommel zwischen die Standbeine 
des Rahmens ein und drücken Sie 
die ¼” x 3-1/4”-Schrauben (6a) 
ganz durch die Löcher in der Mitte 
jedes Verschlussdeckels hindurch, 
um die Trommel sicher an der 
Rahmenbaugruppe zu befestigen.

Öffnen oder entfernen Sie die Tür und 
greifen Sie in die Trommel hinein, um eine 
Achsbuchse (6c), Unterlegscheibe (6d) und 
Sicherungsmutter (6e) auf jede der Schrauben 
zu schieben.

Ziehen Sie die Sicherungsmuttern mit dem 
7/16“-Schraubenschlüssel (11 mm) und dem 
verstellbaren Schraubenschlüssel fest.

Abgeschlossene Rahmenmontage

Ihr ComposTumbler ist jetzt vollständig 
zusammengebaut und gebrauchsbereit. 
Lesen Sie Ihre Bedienungsanleitung „So 
machen Sie hervorragenden Kompost“ 

sorgfältig durch, bevor Sie mit dem 
Kompostieren beginnen.

Schraube 6a

Schraube 6a



BESCHRÄNKTE GARANTIE 

MANTIS gewährt diese beschränkte Garantie auf Material- und Ausführungsmängel für einen Zeitraum von zwei (2) Jahren ab 
dem Datum des Kaufs durch den Erstkäufer. 
MANTIS verpflichtet sich dazu, alle Teile dieses Produkts, an denen während der Garantiezeit nachweislich Material- oder 
Ausführungsmängel auftreten, im eigenen Ermessen zu reparieren oder zu ersetzen. Unter die Garantie fallende Reparatur- 
und Ersatzleistungen werden kostenlos durchgeführt. Alle unter dieser Garantie ersetzten Teile gelten als Teile des 
Originalprodukts und jede Garantie für die ersetzten Teile erlischt zusammen mit der ursprünglichen Produktgarantie. Wenn 
Sie der Ansicht sind, dass Ihr ComposTumbler Material- oder Verarbeitungsmängel aufweist, müssen Sie ihn zusammen mit 
Ihrem Kaufbeleg (Ihrer Quittung) an folgende Adresse zurückschicken: 
Mantis 
1028 Street Road 
Southampton, PA 18966 

Sie sind für alle Abhol- und Zustellkosten verantwortlich; das Produkt muss unter Bezahlung der Portogebühren an uns 
zurückgesandt werden. 
MANTIS übernimmt keine Verantwortung für den Fall, dass das Produkt nicht gemäß der im Benutzerhandbuch enthaltenen 
oder dem Produkt beiliegenden Montage-, Pflege-, Sicherheits- oder Bedienungsanleitung zusammengebaut oder benutzt 
wurde. Diese beschränkte Garantie deckt keine Schäden oder Defekte aufgrund normalen Verschleißes, einer 
Nichtdurchführung angemessener und geeigneter Wartungsmaßnahmen, einer Nichtbeachtung der Bedienungsanleitung oder 
des Benutzerhandbuchs, einer unsachgemäßen Lagerung oder von Unfällen. [Von der Garantie ausgeschlossen sind ferner 
Ersatzteile und Serviceleistungen im Rahmen der laufenden Wartung.] Diese beschränkte Garantie ist unwirksam, wenn Ihr 
ComposTumbler fahrlässig gehandhabt oder von anderen Personen als einem Vertragshändler oder autorisierten 
Kundendienstzentrum repariert oder modifiziert wurde. 

MANTIS GEWÄHRT KEINE AUSDRÜCKLICHEN ODER STILLSCHWEIGENDEN GARANTIEN ODER ZUSICHERUNGEN 
AUSSER DENJENIGEN, DIE HIER ENTHALTEN SIND. ES GIBT KEINE ANDEREN GEWÄHRLEISTUNGEN 
EINSCHLIESSLICH GEWÄHRLEISTUNGEN DER HANDELSÜBLICHEN QUALITÄT UND DER EIGNUNG ZU EINEM 
BESTIMMTEN ZWECK. ALLE GEWÄHRLEISTUNGEN MIT AUSNAHME DER OBEN BESCHRIEBENEN 
AUSDRÜCKLICHEN GARANTIE WERDEN AUSDRÜCKLICH ABGELEHNT. DIE DAUER JEGLICHER 
STILSCHWEIGENDEN GARANTIE, EINSCHLIESSLICH DER GARANTIE DER HANDELSÜBLICHEN QUALITÄT UND DER 
EIGNUNG ZU EINEM BESTIMMTEN ZWECK, IST AUF DIE DAUER DIESER SCHRIFTLICHEN BESCHRÄNKTEN 
GARANTIE BESCHRÄNKT. MANTIS LEHNT JEGLICHE HAFTUNG FÜR MITTELBARE, NEBEN- UND/ODER 
FOLGESCHÄDEN IN VERBINDUNG MIT DER NUTZUNG DER UNTER DIESE GARANTIE FALLENDEN MANTIS-
PRODUKTE AB. BESTIMMTE RECHTSPRECHUNGEN GESTATTEN KEINE BESCHRÄNKUNGEN BEZÜGLICH DER 
DAUER EINER STILLSCHWEIGENDEN GARANTIE UND/ODER SIE UNTERSAGEN DEN AUSSCHLUSS ODER DIE 
EINSCHRÄNKUNG MITTELBARER ODER FOLGESCHÄDEN. DIE OBEN GENANNTEN EINSCHRÄNKUNGEN UND 
AUSSCHLÜSSE TREFFEN DAHER MÖGLICHERWEISE NICHT AUF SIE ZU. DURCH DIESE GARANTIE ERHALTEN SIE 
SPEZIFISCHE RECHTE. SIE BESITZEN MÖGLICHERWEISE DARÜBER HINAUS NOCH WEITERE RECHTE, DIE SICH JE 
NACH RECHTSPRECHUNG UNTERSCHEIDEN KÖNNEN. 

MANTIS 
1028 Street Road 
Southampton, PA 18966 
+1 (215) 355-9700 

©2017 Schiller Grounds Care, Inc. Alle Rechte vorbehalten. 

07.06.2016 



12

 ©2017  Schiller Grounds Care, Inc. Alle Rechte vorbehalten.

12

12

MANTIS France Sarl
20, rue des Garennes
57155 MARLY

www.mantis.fr

0 810 21 18 65 Prix d’un appel local

CompostOriginal_NoticeDeMontage_FR_maq1.indd   1221/01/14   10:27

12

MANTIS SARL
Verbindungsbüro Deutschland
Postfach 10 05 43
66005 SAARBRÜCKEN

0180 3000 208
(9 cent/min)

www.mantis.de.com

CompostOriginal_NoticeDeMontage_DE_maq1.indd   12 21/01/14   10:21

CompostOriginal_NoticeDeMontage_exe.indd   1321/01/14   10:29


